

EFFICIENT FUNDING OF CHEMOTHERAPY EFFECTIVE 1 AUGUST 2018—ERRATUM

- (1) This Erratum corrects the listing for nivolumab PBS Item codes 11143L and 11158G in the 1 August 2018 Efficient Funding of Chemotherapy (EFC) Schedule as detailed below.

▪ NIVOLUMAB

Note No increase in the maximum number of repeats may be authorised.

Note In the first few months after start of immunotherapy, some patients can have a transient tumour flare with subsequent disease response. When progression is suspected, this should be confirmed through a confirmatory scan, taken at least 4 weeks later.

Note Special Pricing Arrangements apply.

Authority required (STREAMLINED)

6996

Locally advanced or metastatic non-small cell lung cancer

Treatment Phase: Initial treatment

Clinical criteria:

- Patient must not have received prior treatment with a programmed cell death-1 (PD-1) inhibitor or a programmed cell death ligand-1 (PD-L1) inhibitor for this condition, **AND**
- Patient must have a WHO performance status of 0 or 1, **AND**
- The treatment must be the sole PBS-subsidised treatment for this condition, **AND**
- The condition must have progressed on or after prior platinum based chemotherapy.

The patient's body weight must be documented in the patient's medical records at the time treatment is initiated.

Injection

11143L	Max. Amount	No. of Rpts	Premium \$	DPMA \$	MRVSN \$	Brand Name and Manufacturer
	360 mg	8	..	*7704.62	39.50	Opdivo [BQ] (nivolumab 100 mg/10 mL injection, 10 mL vial) Opdivo [BQ] (nivolumab 40 mg/4 mL injection, 4 mL vial)

▪ NIVOLUMAB

Note No increase in the maximum number of repeats may be authorised.

Note In the first few months after start of immunotherapy, some patients can have a transient tumour flare with subsequent disease response. When progression is suspected, this should be confirmed through a confirmatory scan, taken at least 4 weeks later.

Note Special Pricing Arrangements apply.

Authority required (STREAMLINED)

6996

Locally advanced or metastatic non-small cell lung cancer

Treatment Phase: Initial treatment

Clinical criteria:

- Patient must not have received prior treatment with a programmed cell death-1 (PD-1) inhibitor or a programmed cell death ligand-1 (PD-L1) inhibitor for this condition, **AND**
- Patient must have a WHO performance status of 0 or 1, **AND**
- The treatment must be the sole PBS-subsidised treatment for this condition, **AND**
- The condition must have progressed on or after prior platinum based chemotherapy.

The patient's body weight must be documented in the patient's medical records at the time treatment is initiated.

Injection

11158G

Max. Amount	No. of Rpts	Premium \$	DPMA \$	MRVSN \$	Brand Name and Manufacturer
360 mg	8	..	*7560.74	39.50	Opdivo [BQ] (nivolumab 100 mg/10 mL injection, 10 mL vial) Opdivo [BQ] (nivolumab 40 mg/4 mL injection, 4 mL vial)